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LUNE TILES®

Cool Roof Tiles

Full White
10X 10inch
+ 15 mm
+ 2 Kg

Top fo Bottom
Cooling Minerals

Specification
Colour - Full White
Size - 10 XARneh
Thickness - + 15 mm
Weight = 528KG

Type -~ Top 3 mm to 4 mm
White Cooling
Minerals Bottom
Concrete Base
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Colour
Size

Thickness
Weight

Type

LUNE TILES®

Ceramic Cool Tiles

NG,

White

300x 300 mm
+ 10 mm

+ 1.5Kg
Ceramic
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Colour

Size

Thickness
Weight

Type

7 )

Ceramic

White

300 x 300 mm
* 08 mm

+ 1.2 Kg
Ceramic
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Lune Natural Lune tiles are also known as
JThemmal insulation tile

Cool Roof Tiles sElar reflective tile

* Heat resistant tile
b Weathering tile
AWWVhite Roof Tile
ool Roof Tile
coeoling Tile

Wihite Tile
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Sﬁl’Global warming
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Where Does The Heat Go?
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CEPT Research and Development Foundation,

CEPT CEPT Universi
3 = niversity
UNM/ERSITY
Test Report for Solar Reflectance Index (SRI)
ULR-TCT02013000000056F
Repart No: CRDFIRPT/SRI414 Report Date: 12 February 2019
3. Results of the measurement:
Solar Direct Reflectance
Sample name Sample ID | Measurement1 | Measurement2 | Measurement 3 Average
Lune Tiles SRI021191415 0.7517 0.7521 0.7528 0.7522
Emissivity
Sample name Sample ID | Measurement1 | Measurement2 | Measurement 3 Average
Lune Tiles SRI02M19/1415 0.936 0.936 0.935 0.936

Solar Reflectance Index (SRI) under different wind conditions

Sample name Sample ID Solar Reflectance Index (SRI)
Lune Tiles SRIOZHY415 Low Wind{he=5 W m2K") | Medium Wind(he=12Wm2K) | High Wind(he=30 W m2K)
94 94 94
Surface Temperature (Ts) under different wind conditions
Sample name Sample ID Surface Temperature (°C)
Lune Tiles SRUG2HGMAtS | oW Windlhe=s W m2KY) | MediumWindhe=12Wm?K*) | High Wind(h=30 W m? K)
52.7 46.9 42.0

4. Certificate of Accuracy:
This is to certify that the test results herein presented are, to the best of my knowledge, true and accurale representations of
the samples submitied.

—
Jigar Patel Yashkumar Shukla
Technical Director

Lab. Supervisor

1. The CEPT Research and Development Foundation, CEPT Universily is nof responsible for any kind of alterations in
the physical property of the sample and the customer is solely responsibie for it and its consequences.

2. Result relates fo the sample fested only. Sample wil be destroyed after 7 days of issue of the report unfess specified
by the customer.

3. Any complains about this report should be communicated in writing within 7 days of issue of the report,

4. The test report shail not be reproduced fully or partially o in parts and cannat be used as an evidence in a court of
law and shall be used in advertising media without written approval of Director, CEPT Research and Development
Foundation, CEPT University.

Cﬁr Research and Developmenl Foundstion, CET University, K. L Campus, Navrangpura, Ahmedabad- 380 009,
Phone No: 079-25302470- Extr: 383, 26302740 Fax: +81 79 26302075 Email: ashajoshi@ceptac.in
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Annexure

As desired, the Gool Roof tiles sample marked "LUNE” was subjected to the following tests
on the lines of IS 2690(1):1993 (second revision) with the results noted below:

Sl.No Mature of Tests | Results obtained
1. Dimension
1.1 Average length of each side, ranm 255
1.2 Average thickness, mm 15
2. Test for Warpage

Maximum warpage observed, percentage | 0.15
3. Test for Water Absorption

Average water absorption by mass, percentage | 6
4. Test for Flexural strength .

Average Modules of rupture, N/mm?* 49
Tested by Checked by Approved by
Jaswant Deepak Bara G.N. Sudhakar .N. Su T
Scientific Assistant{Mechanical) Scientist D (NDT) Scientist D (NDT)

Notes : 1. mnsa:lesmmemlywmenemsmdwmhbqu
2. The test/calibration certificate shall not be reproduced except in full, without written approval of the authority

NJLUNE

COOL ROOF TILES




QUMYSHEMSILITATIT HUTHE NS

ayrefi emL6de Box - & il eunaansSelBhal AEmIGSSS
8nad eeusdemmniaGem, GIGs Gumed DML emLLDMQUIGILD
Box - 8 QMmIGHSNS &6 SiGHs eneushsd CeuemBLD.

ewnemL. Lomouied emLEd6D LSUILSNES (LPeOT GUMLLIT LjemhdoLl
CanLpm 6sig Brosde S aaLms 2-ng &L
etreorCry, emLevem LPE@LD Ceusnevemil AGMLMIS Geueuor(LD.

eeugim Camen selisgl emp BT eum L sSnans em Sans
sAHSNG GLed Hevemey Heurd Gnl'l Geuetorol BLESNEG
LDLGBLD &lien sMRISIL (&pmCen semd ) Slenpés GevesarBLD.

eggnLsle sneliml enLedev-8 Smm SemLoeueid, Non - 6&pmslé
fn6liml emLeden-8 8mm ewLeeuafid i@ MM erensuied
(Break Joint) ugss Geuentr(BLb.

6DL6D6M LFSSLILILL DNBNET SNEDE0WD  LDTEWEILILD  Sigedr
Gpuplienu  gewomemfgmed  Hememss  (curing)  Ceusum(BLD.
6mLeD6 - Beflelr LG Enevemfisa @edEOMDEd [BLBE LIS,
igonenid Bedeons eLeden-8  GBSEEILE LeauBh LHbEs
CLoengfiiiLLb & fleflss Geuetor(BLd.

MLEDED LUFEGLD SipHSHen He6mel DML &6\DeurL Lmed
SpBweunriled  eumLIT Lerpooll  elBIL - Caemeuwimer  Slerey
BevoTipLILING Gaegl esmemer GeueutnBLD.

PHEWIDNS Sanded Grout-GLET GUMLLI LeHdoLl 60l&ILyL -
boLen Ceigg smp Gumen LSSSD B0HF  emLEOsLSE6T
SevLaeueafiuieo Blieuens 2_mid AFiiL GeuemmBLD.

Gueuib eleUITRISEHSE

QR COd e Website Youtube l

link channel

www.lunetiles.com
Yo B £ @ @




